Seismic Resiliency: Upgrading a
Treated Water Reservoir and
Transmission Pipelines for the Big One

Deborah Russell, P.E. — Kennedy/Jenks Consultants
James Bowland, P.E. — Kennedy/Jenks Consultants

May 5, 2017

Kennedy/Jenks Consultants



Presentation Outline

= Overview of SFPUC’s Water System Improvements
Program (WSIP)

= Harry Tracy Water Treatment Plant (HTWTP) - Long
Term Improvements Project (LTIP)

» Design
» Construction
m Peninsula Pipeline Seismic Upgrades (PPSU) Project
» Design
» Construction




SFPUC Hetch Hetchy Water System

= 260 millions gallons per day

= To over 2.5 million Bay Area residents
= Travels 167 miles by gravity

= Crosses 3 faults




SFPUC Hetch Hetchy Water System

San Andreas Fault

Hayward Fault

Calaveras Fault

Bay Divislon Pipelines No's 34 4




SPFUC’s Water System Improvements
Program (WSIP)—

= S4.8 billion water system improvement
program, implemented in 2002

= WSIP Goa

o Seismical

o Assure re
catastrop

S
y protect the water system
iable and adequate supply in case of

nic event or drought conditions

®= One of the largest infrastructure programs
in the country




WSIP Seismic Design Criteria

= BSE-2 (Basic Safety Earthquake-2) per ASCE 41
o 2,475 year return period earthquake

» 2% occurrence in 50 years
o Maximum Credible Earthquake of 7.9
= Seismic Reliability:

o Transmission pipelines to provide service within 24
hours of a Maximum Credible Earthquake on San
Andreas Fault

o Deliver 140 MGD within 24 hours after event




HARRY TRACY WATER
TREATMENT PLANT
LONG TERM IMPROVEMENTS
PROJECT




Harry Tracy WTP C\)ﬁ\_/_grvi ew

Built in 1972 and expanded in 1988, 1992 and 2011-2015
Direct filtration plant

Rated capacity: 140 MGD
o Sustainable capacity: 90 MGD
» Average Flow: 20 - 40 MGD

Plant challenges
o San Andreas Fault
o Site limitations




Process Flow Diagram

San Andreas
Reservoir

W P —=]

Applied Water
Channel

if ‘ﬂ“z
e [1 01 01T

E T e

/%

FHters

FILTER W0 WeSTE
FLTES GinToil wldE

|

L e

—u—l.—

[aon43
L k]

FLITH EFRUENT
WO D

CHERFLON W
’,f/’- A

STRLCTERE BRI
(4 EvaH)

Contactors
*» Ozone

Coagulation
* Ferric Chloride
* Cationic Polymer

Raw Water
Pump Station

Flocculation
Basins

s
| %

FIITER
0 ;7 gl

Filter Effluent Chamber
» Sodium Hypochlorite
* Hydrofluosilicic Acid

L OVEHFLDW FROTECTION 0 Wi |
50 CF3 AUTOHATIC SPHOMZ AT ELEN&TIEA 4
HETLRMED T 58 SKIREAS RESESNHE

Treated Water
Reservoir
* Aqua Ammonia
* Sodium Hydroxide

3 IWERFLOW PROTECTION W0 W& ¥ SRE DF T
90 CFS AVTOHATIC SPHONE AT ELEVSTIES 4
FETURMED TO S BHIFEAS RESESIR

FIGURE 22-3 HYDRAULIC PROFILE
JUNE 2014






Earthwork Required to Support TWR

S0L MAjL RETHKING
SEE MOTE #2

L TWR ACCESS ROAD
— 5EE SHEET 17C—7

ENGINEERET FILL —

—(E} ARTIFCIAL FILL |
! mr!an:‘Eu CONCRETE — ﬁﬁmm ALL
/ N |

PIPE ENCASEW
SEE ZHEET 17511




Soll Nail Retaining Wall

= Length: ~700 feet long
= Height: 20 to 65 feet tall 2R e

= Anchored by ~1,000 soil
nails

= Nail length: 25 to 70 feet




Mechanically Stabilized Earth (MSE) Wall

= Two tiers - upper & lower walls

= Precast concrete facing panels
o b’ by b’ face area
o Architectural detailing

1
TRAFFIC BARRIER, SEE DETAL {355o7;

PRECAST CONC. FACING PANELS.

EE NOTES 1 AND 2.

CLASS 2 AG BASE @ 95% RELATVE COMPACTION
NEETING ELECTROCHEMICAL PROPERTIES
FEGUIREVENTS SPECIFIED IN SECTION 02420

#+ TALL FENCE

LINED) VEGETATED SWALE

DETAIL,~,

100"

EL 424.26

EL 42426

D

4-LD-FVCF| (SEYOND)

§ = 476.50 SEE NOTE 2 —

&
PRECAST COf
SEE DETAIL

L 410,50 CONSTANT

EL 40800 [Pt

19'-0"

TPy

LEVELING PAD

GALVANIZED STEEL
REINFORCING STRIFS

WEEFHOLE (TYF)

SPALING
SEE SPECS:

ACCESS ROAD, SEE SHEET C-41

2
RN L

¢

N
» FILTER FABRIC

\ ENGIMEERED FILL

\
| CONCRETE DITCH

IE 38515

EL 3740
SEE NOTE 57

N R ; N
RGN
/\ 2N
N

7
SUANANN
ORIVER H—FILES (TVF)/

A
ENGINEERED FILL—
R
R

\/\\//\\\///\g//\\/

[N (E) MERCED
S FoRMATION

— S0IL_ CEMENT

SLURRY KEY SEE
NOTE 4 & 5

FILTER FABRIC

GaBlON MATTRESS W/
DRAIN ROCK ON SLOPE

7S
SR

Xan,
N \\//\\\
N

¢
B

(E)_HIGHLY

MERCED FOR)

388.00

WEATHERED
MATION




11 MG TWR - Process Flow

Bl
SCALF 121

17507 | Z5SRO1TSI0N | Z5SE1GSI0N | P56 MID)

Z
i
2
r[\

2641 THIC

SEHTAT_EORCZR_KU | 2

25

P

PLOT LATE: 472072008 175

/ 2 i
FOR CONT, SEf

TREATED WATER RESERVOIR
INOTE 2}

PLAN

R
SHEET 178-31

78 NERTYRL -

]
FLONMETER
L Ly

FERFORATED
BAFFLE WALL
(e o 3)

SCALE: 1" = 20

o -
r%JidEM\CAL. HIECTION

NG VUL i

LFOR ENLARGED PLAN
SEE SHEET 17C-20

12-CW—DIP

-[sETeeseer
NOTE 1

“—FOR PROFILE
SEE SHEET 17¢-21

NOTES:

1 PROVIDE POLYETHYLENE LINING IH
98" TW FROM STA. 0+50 TO STA
3452 AND THE PIPING INTO AND
OUT OF THE CONTACTOR PORTION
OF TREATED WATER RESERVOIR.
PILE_ FOUNDATION - AND ROOF
SUPPORT COLUMNS NOT SHOWN
SEE SHEET 175—1 AND 175-2.
FOR RELATIONSHIP ¥ATH PIPING.

FOR THE SOLE USE OF THE DOCUMENT

RECIPIENT = DO NOT CITE, COPY, OR

GIRCULATE WITHOUT THE EXPRESSED
PERMISSION OF THE SFPUC.

CONTRACT NO. WD-2596

ST AND TOUNTY DF SeH FRANCISCO
PUBLIC UTILITIES COMMISSION
INFRASTRUCTURE DIVISION
CNGINEERING MANAGEMENT BURESU

REATED WATER
JUNGTION
STRUCTURE

Kennedy/Jenks Consultants
it

HTWTP LONG TERM IMPROVEMENTS

11 MG RESERVOIR
SITE PIPING PLAN

S

ELEVATION
DATUM

NADS3 ﬁ‘W

NGYD2 evimions,

_1>7 -

ey EC

17C-18 E—

FILE:

L 200EGBEA0ES_SFP I ATNT_LIEAL

£ SN G TONES 000 0N

FOR REOUCED PLANS  ORIGINAL SCALZ IS ™ NCHES

Y FRUTRERE

PR ' (1




11 MG TWR - Components

COLUMNS

ACCESS ROAD 3 MG CHLORINE CONTACTOR 3MG CHLORINE CONTACTOR

SOIL NAIL WALL

) GRADE\ " ’A ACCESS ROAD
™ 8 MG OPERATIONAL STORAGE

TOP OF BEDROCK

ENGINEERED FILL

>
MSE RETANING

3.0 REPRESENTATION OF ‘I““ WALL

THE 11 MG RESERVOR

800 H-PILES

LIMITS OF
OVEREXCAVATION  —(E) HIGHLY WEATHERED
MERCED FORMATION




Piles; Pile Caps and Foundation

m 800+ Piles
HP-14 x 117

Depth: 12 to 61 feet

Depth to bedrock
_varies by 40 over

=

= Pile-caps to connect
piles to floor slab

m Foundation
2’-3” thick slab




el

m Contain chlorine raceway contactor (3 MQG)
m Strand-wound circular prestressed concrete wall

m Cast-in-place concrete core
o 127 thick at top
o 18” thick at bottom

= Vertical post-tensioning gt g =
tendons *

m Circular prestressed

reinforcement
» 4 layers of strands
wrapped around wall baseuse.

-

» 3/8" thick shotcrete layerjig QT '

between wraps




114 MG TWR - Inner Wall

= Contain operational storage
reservoir (8 MGQG)

m Cast-in-place concrete wall

= No prestressed reinforcement

= Vertical post-tensioning
tendons

= Tapered wall
12" thick at top
34" thick at bottom




11 MG TWR - Wall Conn__ections

m Connections to floor slab and roof
slab

» Designed as unrestrained
conditions

o Allows tank to expand and contrac
when filling or draining the tank

prs

=~

e Y CONVENTIONA— ,
: : - CRRT T STRAND-WOUND I | I —
® Se|5m|C Cable con neCtIO@Sﬁﬁgmg T ® PRE-STRESSED g’éﬂ%ﬁggg ' 7 prerE:
: o CAST-IN-PLACE f Al TEnDoN
T f . . | d WRAPPED | REINFORCED CONCRETE m‘;g&m T i .
2 ranster seismic 10ad swraws 1IN EXTERIOR WALL - {|_—— REINFORCING
] Ml A VERTCHL POSTTENSONED [ i A
of wall to foundation s r \TENDON 9% 1
GBIES |\ AT enroroncanes SEISMIC CABLES ‘< T oo
¢ Prevents sliding of Wl o Fowownoy A\
iy B ! [0 — [ 5 .
MV = AR o
. j ,
tank off foundation L 1
<7
3 — .|
g e ek N
HPILE— ' HAIE—— ™




dﬁ Columns

= Roof designed as two-way slab

Rebar resists bending stresses
In each directions

Reduces thickness of concrete

m 88 columns
m 30”7 diameter




in April 2015!




PENINSULA PIPELINE
SEISMIC UPGRADES
PROJECT




Peninsula Pipeline Seismic Upgrades
- Overview.—

®= Transmission pipelines from HTWTP
o San Andreas Pipeline No. 2 (SAPL2)
o San Andreas Pipeline No. 3 (SAPL3)
o Sunset Branch Pipeline (SSBPL)

m Cross the Serra Fault

= Traverse areas of potential liquefaction in the Colma
Valley




. = o '.ié,f;':_*’ s ﬁ:{.
Colma 7 :;”%.;J.” :

Fil s

o 0 ‘a:-" A [Pty
12 & Courily Pask
#

£

i b Lr
b - - .
—SNSET 5 PL‘?PIPE& E- 3

S0U _s-.!.r\ - — 2
South San Francisco
o A - P I

T A COMMON STAGING AREA

Baw Fiaasiiaasaf
o oa

g ol
! L
SURSEFSUPPLY PIP
¥ L

-

ADUTe dlw FALWCISDY

e SAN e ZIBE0 NTEANATIGNAL RIRFSET
{ - e
e L .S_JIN\-, -
L -"- B

1 San Bruno North
i WO BRER LY
San Bruno South

L e Fa w

Ly ' %

Nl g Millbrae N

T

’ i LA ;
e K i d . _____.' b : i
F { 'E.s:."‘-'.'i'-"q CORE ';j-ﬁi ATED R . R A B : i

r P AL ?-Em e . 'k, "-:'-?'H;J
5  SUMSET SUPPLY BRANCH PIPELINEIS SEPL—F £ e



PPSU Project Description

m Millbrae Site

» Replacement of approximately 900 feet of
SSBPL at the Serra Fault Crossing

m San Bruno South Site

» Replacement of approximately 1,120 feet of
SAPL2 and approximately 990 feet of SAPL3 at
the Serra Fault Crossing

m San Bruno North Site

o Structural support of SAPL2 within an existing
concrete box tunnel




PPSU Project Description, Cont.

m South San Francisco Site

o Replacement of 665 feet of SAPL 2 located in
the Colma Valley liquefaction zones

m Colma Site

» Replacement of approximately 685 feet located
in the Colma Valley liquefaction zones




Serra Fault Hazard Zones

= Seismic hazard zones
o Serra Fault primary rupture hazard zone
o Serra Fault secondary deformatlon hazard zone

Lower trace
Awvg strike: N30°W

- .J e
I Avg dip: 9°SW



Basis of Design

m Hazard zones and geotechnical parameters
determined design requirements
o Pipe thickness
o Connection welds
o Specialized trench backfill material

= Finite element modeling was performed using
ABAQUS

o Confirm the design will perform as expected under a seismic
event




PPSU Design Concepts:
Streno th on PlLbes—

= Steel pipe thicknesses between 5/8 and 1-1/4 inch thick
= Butt-welded joints between pipe segments

= Butt strap connections encased in concrete between
new and existing pipes

By 5
e

m Reinforced concrete-encased
miter bends with welded
‘shear studs’




PPSU Design Concepts:
Flexible Trench Backfill-Material

T
bt
7!1_ Ty

= Provide flexibility for pipe movement
within trench

B
:’1_:ET}. =

e 1
= - pm R
A A

[l Wl o

R
iy

bt

|-'!1 bt} [
el el
i

L o
L= ¥ - Y i Uy
Sy iy i s e

i 4 il |-l' . :
R e
o

v
ik

£4
ot
1 -r';rl‘- 1
i
5
i

L
i-!!l

i
Ly ";I"rlj :_ _u__l:g_:: AT
e,

Ny ey R

Unconventional trench materials

Gravel

v
i

|-_I_.I_' (R I e I '_‘H-: {
5 | +3
L
g
i
iy
[N

Pal oI

e

peT

L cor
7= s F. LS
T -_';'fr’: o N e

i

A
S
gij:'r !
Ao s o
= ;
a0
=

A N

A
- t_!i_%_f__n_ L - ‘\_ -

v
:

i
'
e
T T
I [}

i
o]
L
A S
SHEPHE
e
F-Ig

e
e
N
L
R
Sy e
N
L
3
T
L
.-'!‘j

L
7!1_ (A

o
L
T
bl
T (i - =i~
o r_j-"_'l;jﬂ_',-
i
R
e
1= 1 LS
5

o
L
I

=
A,
e G
P A A
FE X T i Lk A )

Expanded polystyrene geofoam (EPS foam)

Cellular concrete s

8
A
Ly

[}
:
_'l.-l
|
1

- i
_'_-I I_j__t_";_:'?; - .
2

Eeycd

-k
i
et
L
L

L
I
o
o
: ol
P
) bt
X
=
.5--#!1

Wl iy W g g W

A

(i

Light weight aggregate

N ‘ = \-;_-: ;

Polyurethane lined and coated

Multiple trench section designs

o Dependent on hazard zones




Trench Section in Secondary
Deformation Hazard-Zone
< = Pipe Bedding

- D 2. CLASS 2 4B, DR CLASS
Pff;irf FI;,“-FE- ‘I;EL =[5 -\IEH.-E.nTlL;B -] )anL’IEJ.ELA.'Il'I'.'E . .
R ey il » Controlled Density Fill (CDF
o JEFTH =MD ABOVE PIFE ZOHE

() QACKFLL. FORE TOR 2 OF
SekALL EE WOTE -

et o Class 1 permeable material

CLF BaCERLL

CETECTICH To7F

SCORE ZI0EE OF

TRERCH W)

RLCKHOE IO T SELECT mATIVE EACEFILL.

.. CTICr T CLASS 2 AB, OR CLASS 1
ONCRETE MUDSLAD &5 . - .

e R e {8°L6" ABOVE PIPE CROWN PERWESHLE @ 907 RELATIE

WHEN WESK SUSCRS FRITED WITH “CALMICH, WATER o CoMPACTION SETWEEN 2

BUCOUNTERED WA BELCW (B} GRALE DEFTH 4h0 4E0VE FIPE ZOME

S (TIF) RACKALL FOR TOF 7 OF

E.TEE HOTE 1 HaCKFLL “EE ROTE 5

{ '3] ™

TRENCH SECTION/ & ™
SCALE 3R = -0 -_\1.p_?,_-

UMBRACED TREHWCH
WAL OFTICH

= Trench Backfill | =

i ; SSEFL, 817 1 STEEL
. : FIFE, t=1"
. SEleCt natlve ) et : ; EE:;EESLEL:E?E;NL
@ 00T RELATIE
COMPACTION

o Class 1 permeable material - W

(e}

——

o Class 2 aggregate base TRENCH,




Trench Sections in Primary Rupture
Hazard Zone -

DETECTION TAFE

18"15" ABOVE PIFE CROWS SPWD S0W
FRIMTED WITH “CaUTION, WATER R R E—
Wal BELWT GR 10'—0"+ WHERE CONSTRAMED BY ROW

W SE = Pipe Bedding

s £ 3 )
e
R R
1,/ ! 1,/ ! |
'-HJ:,_r II“;[LL&;: [ L Iyt ..

o Gravel

q{f‘j—’: MIN

SERFL, 21710 STEEL

CECTEATILE FILTER FAERIC
L FIFE, t=1"

o AROIUND FES
1'x1’ ANCHOR CWERLAP ENT
THENCH

SUBCRADE
AN EELLIW
{E) GRACE P

TRENCH SECTION,
MIFAGAID BT SOIL SCAE 378 = 1 -0
FEMFOSCEMENT
- #ELECT WATIVE E-\CKFILL.\
[LASS 2 A8, OR CLASS 1%
SESMWERALE & 20% RELATIWE
COVPRCTION SETWEEY 27
FTH AND ABOHE PIFE
TOME BACKRLL, FOR TOF 2
UF BALEFILL ZEE WOTE 4

= Pipe Bedding Y T

SAPLE, 547D

STEEL FIFE t=1"

EPS foam 8 =
. O a 1° MIH % #% o
4" MAx g R SAPLY, BE" 1D, STEEL
! E FIFE. t=1—=1/4"

EXPANDED

» 30 psi cellular = .

ERADE 2 e !
GRAODE 29 SLBGERADE
COND MUDSLER W/ SEE HOTE 1

concrete e R ™
. EFs SETNING SEE
L T=BLE 0% 2F=r0

=0t E” 12T KN SEND LATER
. a n . @ 90% COMPACTION




Trench Sections in Primary Rupture

e, Cont

FEMFORCED CLAR SHe 0" WIES THaY TREMCH WIOTH.
SENFORCED ENCASEVENT (EINFORCED SLeE SHALL BE &' =07 WIDES THa TRERCH WIDTH.

(E)y GRADE

= Specialty Trenches

» SAPL2/SAPL3 close together
at varying elevations

o SAPL2 is >20 feet deep

'{Lfk FILL |

fEI.E"T NATI' E
B

LIZHTWEIZHT
% - 927
ARRCTION

CTE
FELATIVE

SAPLE BET D,
FIFE t=1—=1/4"
LLLLAE

STEEL

40 7E CE
CORCRETE

EXPANIED POLYETYRENE CETECTICN T
) Fuss SDES, BUEp
CRAOE 28 FRINTED
COMPACT TOF 7' OF MAIN BELOW

P"EI' AVE TO LILIT‘: aF

BACKALL BELOW CONC MUDSLAB W/ (T
} PaVEMENT T 85% FHA24" TRANSVERSE
WHITAN Wy S| ATINT " Lo ~EATES ‘
WOTE FOR AT P-'-\'EMENT AND AG FELAMVE JE" LORGTLUDIAL GEOTEXTLE ¢

SEE TRENCH SECTION & FOR CALLOL
HOT SHOWK OR THIS SECTION

ot Dl
SEE TERLE SELOW
EE TEELE B FC5 THE EXP&NDED
POLYSTYRENE (EPS)
A I'B"“'I'H OF & INCHES, FUak LOCATELD AT THE
‘E IETIMUA MOISTURE TOF OF THE =‘I=‘E
% RELATME "NPLF'I'IDH E

TTE T

} Tl SEE NOTE <

X \{ -ﬂ '\{ s N - FUPPORT (E) 8° n','r{ jj'.-' L J..-' L

Plfine e Eviin Lon (E) 5T W s

23 '—‘{'-'_ﬂ— - fwerE oooues
Tt L BURING TRENCHING

L 101
SELECT MATIVE W‘.kFILL & B0

&L BE IM ACCORDANCE WITH O5He aub

18
PETE SLAH IF 367 STEEL DIPE
DED POLYSTYREME §
SR SENFORGED
IHIuH WITH 2 waTTS 0 R EVASENENT
e y SEE LETAIL - i -

L OMPACTIIN

R 'I'HE Exl—‘*l‘\ IE
Fosu LoceTED <T THE
THE FIF'E GR&DE 3%

SUBGRACE
SEE HOTE 1
T

SEE WOTE &

\\ To TOP OF EXPAMDED POLYSTYREME

L,

"IuJ'ﬂ_

W2 =R B,

e — rg
TER TA:lE SHall SE EXPECTEL CURING . WK
LREEE FAREING 25E~

ED W 20 FT. OF DEEFEFR TREMCHES

b I'E" MAX
SY=TEM DEECER THaW & FT. SELOW _ i

BT Ih FLaE SECTION CE o T
B URY DRACCEN ACTER T8 LM BT LAT © "RT — ' —nt PRl ST 11+71.80

] I T ]
STEEL HIPE. =

= Trench Backfill
o Light weight aggregate

ATERMATIVE &
ZEE WOTE 4

SELELT WATIWE BALEFILL. S2RD,
0F CLA5S ' FERMESELE &
A0% FELSTWE COMPACTION

SEE HOTE =

TRENCH SECTION/ o
SCALE ]




Construction Chall

Pipeline alighment

Erosion control/Inclement weather
Unconventional backfill materials




Construction Challenge 1: Alignment
~ Millbrae Site

Golf Course
Residential Area




Construction Challenge 1: Alignment
San Bruno_South-Site

1 ] ) I o sl o o _.-_. "y F :E.' RE™ SAPLY
Residential Area : AW B :
- N— = sT Steep Slope -'

I_ T T AT TI-| .
f':T-‘rZZiI!IZ_E AREA .




tion Challenge 1:




oV
O
o
-
©
[
=
O
c




ction Challenge 2:
l/Inclement Wee




tion Challenge 3: Unconventional
Materials - EP Nan

= Expanded polystyrene geofoam (EPS foam)

Cut material on site to required dimensions
Limit weight on foam




lonal

- Unconventi

Challenge 3

10N

s - EPS Foair

la

ter




Construction Challenge 3: Unconventional
Materials - Ligh o ht Aggregate-

= Light weight aggregate
» No appropriate ASTM standard for in-situ compaction testing
» Concern for settlement of parking lot/road




Construction Challenge 3: Unconventional
oncrete

m Cellular Concrete
o Difficulties meeting low strength requirements
ight ratio

Phet st
(%)

S




Deborah C. Russell, P E.- Kennedy/Jenks Cons
DeborahRussell@KennedylJenks.com

(415) 243-2528

Jan{es Bow
Jamg; Boy .
(406) & 4501




	Seismic Resiliency: Upgrading a Treated Water Reservoir and Transmission Pipelines for the Big One
	Presentation Outline
	SFPUC Hetch Hetchy Water System
	SFPUC Hetch Hetchy Water System
	SPFUC’s Water System Improvements Program (WSIP)
	WSIP Seismic Design Criteria
	HARRY TRACY WATER TREATMENT PLANT �LONG TERM IMPROVEMENTS PROJECT
	Harry Tracy WTP Overview
	Process Flow Diagram
	 
	Earthwork Required to Support TWR
	Soil Nail Retaining Wall
	Mechanically Stabilized Earth (MSE) Wall
	Slide Number 14
	11 MG TWR - Components
	Slide Number 16
	11 MG TWR – Outer Wall
	11 MG TWR – Inner Wall
	11 MG TWR - Wall Connections
	11 MG TWR - Roof and Columns
	Project Completed in April 2015! 
	Peninsula pipeline seismic upgrades project
	Peninsula Pipeline Seismic Upgrades Overview
	Slide Number 24
	PPSU Project Description
	PPSU Project Description, Cont.
	Serra Fault Hazard Zones
	Basis of Design
	PPSU Design Concepts: �Strengthen Pipes
	PPSU Design Concepts: �Flexible Trench Backfill Material
	Trench Section in Secondary Deformation Hazard Zone 
	Trench Sections in Primary Rupture Hazard Zone
	Trench Sections in Primary Rupture Hazard Zone, Cont.
	Construction Challenges
	Construction Challenge 1: Alignment�Millbrae Site
	Construction Challenge 1: Alignment�San Bruno South Site
	Construction Challenge 1: �Alignment, Cont.
	Construction Challenge 2:�Erosion Control/Inclement Weather, cont.
	Construction Challenge 2:�Erosion Control/Inclement Weather, cont.
	Construction Challenge 3: Unconventional Materials - EPS Foam
	Construction Challenge 3: Unconventional Materials - EPS Foam, Cont.
	Construction Challenge 3: Unconventional Materials - Lightweight Aggregate
	Construction Challenge 3: Unconventional Material - Cellular Concrete
	Questions?

